TEST REPORT

Report No : B94WT109 Report Date : 08/08/2005

CLIENT  : BATON DIGITAL EIECTRONIC TECH., LTD.

ADDRESS : 7F,No.760,Chung Cheng Rd., Chung Ho City, Taipei
Shien ,Taiwan R.O.C

TEST LAB - SAFETY TEST LAB

TEST ITEM : HEAD RESTRAINT IMPACT TEST

TESTING CATEGORY : NON-REGULATION

DEVICE NAME : MOTORIZED HEADREST MONITOR

MODEL : BATON/PLUS-1

THIS REPORT INCLUDES 3 PAGES OF REPORT BODY AND 4 PAGES
TOTAL. NO PART OF THIS REPORT MAY BE ABSTRACTED OR
REPRODUCED. THE TEST RESULTS ONLY APPLY TO THE TEST
DEVICES.
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Product Identification Information
Product Name: MOTORIZED HEADREST MONITOR
Product Model: BATON/PLUS-1

Test Number:---

Test Condition:
Temperature: Normality
Humidity: Normality

Test Standards and Procedures:

Impactor speed: 24.1£1 km/hr.
Deceleration duration: deceleration shall not exceed 80 g continuously for more than 3

ms.

Test Equipment:

MGA Interior Impact Protection Tester

Test Result
1. The deceleration data of the head form were filtered by the SAE J211 CFC 1000 filter.

2. The angle between the fixed base of seat anchorages and impact head form is 0°.
3. The mass of head form is 6.8 kg and the diameter of head form is165 mm.
4. Test condition:

“~_ Condition| 5
" | Impact Recliner iy o
B, PR Slide position restraint | Impact pomt‘
| Orientation angle - ;
Product modek._| pos ; A@\
65mm below | \,f*@{
, The lowest |the top center| N
BATON/P -1 § A \
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_ | restraint
5.Test data:
Product model |Impactor speed (km/hr) WU (de)zceleratlon duration exceeding80 g
9 of impact head form
BATON/PLUS-1 24.9 : 39.3 0
6.Test description:
. Description Time vs. State of the head
S Deceleration curve | restraint prior to/ description

HHHH""H-\.
Product model™__|of impact head form after test

| No rough surfaces or sharp
parts likely to increase the
BATON/PLUS-1 Page 2 Page 3 risk of severity of injury to
the occupants were
occurred after test.

Note: The test results should be responsible to the samples submitted only.
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Time vs. Deceleration curve of impact head form
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State of the head restraint after test
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